
 1

 
 
 
 
 

Water Treatment Process 

Troubleshooting Guide  

for 

Class A and Class B Operators  

 

Supplement to  

Small Water Systems Training Manual 
 
 
 
 
 
 
 
 
 

 
9/2005 



 2

Table of Contents 
Water Treatment Plant Troubleshooting Guide 
 
 
Chlorination Troubleshooting Questions ....................................................................... 3 
Disinfection By-Product Troubleshooting Questions .................................................... 5 
Lime Softening Troubleshooting Questions ................................................................... 5 
Stabilization and Taste and Odor Troubleshooting ...................................................... 6 
[...]
1. Check for floc carryover 
2. Adjust polymer feed to 

enhance settling 
3. Perform Jar Test 



 25

Table 6 
 
Desirable Floc Characteristics 
 
No. Floc Characteristics 
  
1. Firm and compact about the size of a pin head. 
2. Water that is clear between floc particles 
3. Floc particles that appear to settle in slow motion. 
 
 
Table 7 
 
Coagulants Used in Water Treatment and 
Their Optimal Applications 
 
No. Coagulant Chemical Name and Formula pH Ranges Optimal Use 
    
1. Aluminum Sulfate 

Al2(SO4)3 . 18 H2O 

5.6 – 6.8   
below 5.5 
Up to 7.5 
Up to 10,5 

Optimal Range 
For High Color 
For High Minerals 
For Use With Lime 

2. Ferric Sulfate 
 
Fe2(SO4)3 

3.5 – 5.5 Optimal Range 
Forming Heavy Floc 
Warm Water  

3. Ferrous Sulfate 

FeSO4 . 7 H2O 

3.5 to 5.5 
above 9 

Optimal Range 
Effective with Lime 
Bivalent Fe ion 
oxidizes to trivalent 
with aeration or Cl 

4. Ferrous Chloride 

FeCl3 . 6 H2O 

5.5 to 11.0 Optimal Range 

5. Sodium Aluminate 
 
NaAlO2 

Alkaline 
Conditions 

Highly Colored Water 
Highly Turbid Water 
Reduces Hardness 

 



 26

 

Guide #10  Sedimentation  
 
Observation Probable Cause Check Remedy 
    
1. Turbidity in Influent 1. Coagulation/Flocculation 

Failure. 
1. Check Coagulant Dosing 
2. Check flash mixer for proper 
dispersion and mixing speed. 
Check Flocculator Mixing 
Speeds 
3. Perform Jar Tests 

1. Adjust Coagulant dose 
2. Make process change to 
flash mixer 
3. Make process change to 
flocculator mixing intensity. 
 

2. Turbidity with upward 
movement and colloidal like 
suspensions 

1. Sludge removal frequency 
too long. 
2. Sludge removal rate is 
inadequate. 

1. Sludge blanket should have 
clear liquid to a depth of 3’. 
2. Check for possible thermal 
stratification. 
3. Check for wind currents. 

1. Change frequency of sludge 
removal. 
2. For wind problems tank may 
need baffling. 
 

3. Floc settles at inlet and in 
first half of basin 

1. Coagulant dose is too high.  4. Perform jar test 
5. In horizontal flow units 

over 50% of sludge will 
settle in first third of basin 

6. Adjust coagulant dosage. 
Lowest Turbidity after 5 min in 
jar test. 

4. Cloudiness in settled water at 
Launders 

1. Sludge removal is 
insufficient. 

1. Measure blanket depth using 
Sounder.  

3. Remove sludge more 
frequently.  

4. For low solids sludge 
removal should be set at 5 
to 15 minutes each hour. 

5. For high solids condition 
sludge removal rate should 
be continuous. 

5. Sludge is watery 1. Too high removal rate of 
sludge. 

1. Sludge removal frequency 
2. Perform V/V Test; slurry in 

reaction zone should be 5%  
to 20% solids in 5-10 min 
in a graduated cylinder test. 
(Upflow Unit) 

3. Decrease sludge removal 
frequency. Alum sludge 
concentration ranges from 
.25 to 10% solids (low to 
high.) 

 
 



 27

 

Guide #10  Sedimentation   
Observation Probable Cause Check Remedy 
1. Sludge is dense and close to 
surface. 
2. Sludge is bulking.  
 

1. Too low removal rate of 
sludge 

1. Sludge blanket depth. 
2. Condition of sludge 
3. Perform V/V Test; sludge 

from discharge zone should 
be 90%  to 98% solids in 5-
10 min in a graduated 
cylinder test. (Upflow Unit) 

1. Increase frequency of 
pumping rate 
 

1. Water Levels at Launders 
are too high 

2. Water levels at Launders 
are uneven 

1. Algae and/or debris build up. 1. Launders and V notches 1. Remove Blockages 
2. Chlorinate periodically to 

remove algal growth. 

1. Sedimentation basins 
operate at different 
efficiencies 

2. Outlets basins exhibit 
different clarities. 

1. Uneven Flow distribution 1. Break up of floc at basin 
inlet. 

2. Short Circuiting in basin. 
 

1. Adjustment or repair of 
flow split mechanism 

2. Adjustment of weir 
elevations 
3. Cleaning of weirs 

1. Turbidity increase only at 
high flow 

1. Hydraulically Overloaded 
basin 

2. Poorly maintained weirs.  

1. Check Surface Overflow 
Rate 

2. Check Weir Loading Rate  
3. Check Detention Time 
4. Check Flow Velocity. 

1. Install or adjust baffle 
plates 

2. Make process changes 
3. Clean Weirs 

 
1. Sedimentation process 
unable to achieve less than 5 
NTU. 

1. Influent turbidity is greater 
than 10 NTU. 

1. Upstream Processes 
2. Changes in source water 

quality. 

1. Adjust coagulation process 
or add polymer; inlet turbidity 
should be brought down to 
below 5 NTU. Filter removal is 
typically 1 log reduction.  

 
 
 



 28

Table 8 
 
Permissible Sedimentation Tank Surface Overflow Rates 
And Other Critical Operating Parameters 
 
 
Type of Treatment 
      Employed 

Allowable Overflow Rate 
(gpm/sf) 

  
Alum Floc 0.4 – 0.7 
Lime Softening 0.4 – 1.4 
Tube Settlers 1.0 – 3.0 
Plate Settler 2.0 – 6.0 
Upflow Clarifier 0.7 – 1.8 
Lime Upflow Clarifier 0.7 – 2.2 
  
Detention Time 1.5 to 4 hrs 
Velocity (fpm) 1.0 – 3.0 fpm 
Weir Loading Rate   6.9 – 9.7 gpm/ft. 
 
 



 29

 

Guide #11  Filtration  
 
Observation Probable Cause Check Remedy 
    
1. Turbidity Increasing Rapidly 
2. Color Increasing 
3. Head Loss Changing 

Rapidly 
4. Frequent Backwahsing 

1. Change in source water 
quality.  
2. Upset in 
Coagulation/Flocculation 
Process  
3. Hydraulic Overloading   
  

1. Increase Sampling 
Frequency of Raw Water 
2. Perform Jar Test 
3. check hydraulic and weir 
loading rates. 
 

1. Adjust Coagulant as   
    indicated by jar test.  
2. Change to different    
      coagulant as indicated by     
       jar test. 
3.  Check mixing and   
flocculator speeds (see 
Coagulation/Flocculation) 
4. Increase chlorination dose 

if used for color removal 
(note DBP must be 
considered.) 

5. 5. Increase backwash rate to 
remove higher levels of 
turbidity 

1. Media Depth Shrinkage 1. Media carryover into wash 
water trough during backwash 
2. Backwash Rate too high.   
3. Media Boils are causing loss 
of media. 

1. Check for loss by using a 
burlap bag to filter effluent and 
checking for media deposits in 
clearwell 
2. Determine media shrinkage 
by measurement from top of 
basin and comparing with 
previous measurement. 
3. Check backwash rate. Media 
expansion should be 20% to 
25% of depth of media. 
Measure while backwash is 
activated. 

1. Adjust backwash rate to 
achieve proper expansion. To 
achieve cleaning rate will be 
between 10 to 25 GPM (15 is 
average rate) per sq. foot of 
surface area. (Note: 1 GPM is 
approximately 1.6 inches per 
minute of rise.)  
2. Media loss that results in 
unacceptable turbidity levels 
will need to be replaced. 
 

  4. Measure media depth and 
statification and Inspect support 
media gravel for media boils. 

 



 30

Observation Probable Cause Check Remedy 
1. Media not Clean after 
Backwash 

1. Media not fully expanded. 
2. Improper backwash flow 
rate. 
3. Surface scour rates is too 
short.  

1. Observe media expansion. 
2. Record surface wash rate and 
duration. 

1. Adjust media expansion 
within proper range. To achieve 
cleaning rate will be between 
10 to 25 GPM (15 is average 
rate) per sq. foot of surface 
area. (Note: 1 GPM is 
approximately 1.6 inches per 
minute of rise.)  
2. Adjust backwash rate and 
duration within proper range. 
3. Adjust Surface scour rate 
and duration into proper range. 

1. Coagulants Observed on 
Filter Service and not removed 
during Backwash 

1. Coagulants Over Fed 
2. Coagulants not mixed 

properly 
3. Coagulants have adhered to 

surface 

1. Perform Jar Test 
2. Check flash mixer and 

flocculator speed 

1. Adjust Coagulants 
2. Make mixing/flocculation  

speeds (see Coagulation 
Section) 

Algea Build up on filter 
sidewalls and wash water 
troughs. 

1. No or low chlorine residual. 
2. Debris accumulation. 
3. Change in water quality. 

1. Check for algae and debris 
build up 
 

1. Adjust chlorine dosage.  
 

1. Mudball Formation in Filter 
Beds. 

2. Cracks and clogging in 
Filter Bed. 

1. Improper Backwashing. 
2. Poor Sedimentation. 
3. Poor Coagulation. 

1. Observe Surface Wash/Air 
Scour. 
2. Observe Backwash duration 
and rate. 
3. Observe Filter Bed 
expansion. 

1. Adjust Backwash Cycle. 
2. Adjust 
Coagulation/Flocculation 
Process. 
3. Check Sedimentation 
operation. 

1. Loss of Filter capacity, 
unequal rates of filtration, 
dirty spots on filter surface. 

1. Air Binding. 
2. Failure of Media 
3. Damage to Underdrain 

1. Perform check for 
migration of gravel by 
probing. 

2. Evaluate Media by 
excavation 

3. Determine depth to 
interfaces 

4. Perform Sieve Analysis 

1. Verify proper backwash 
and headloss operation. Air 
Binding can be caused by 
high head loss caused by 
too long of operation cycle. 

2. Replenish or replace media. 
 

 
 



 31

Table 9 
 
Operating Parameters for  
Filter Media Cleaning 
 
Backwash Method Wash Water Rate 

(GPM/Sq. Ft.) 
Wash Water 
Duration (Min) 

Air Scour  
Rate (scfm/sq. ft.) 

Air Scour Rate  
Duration (Min.) 

     
Upflow Water Wash (1 Step) 15 to 23 3 to 15 - - 
Upflow Low Rate Water Wash 
With Initial Air Scour (2 Step) 

1. Air Scour 
2. Low Rate Water Wash 

 
 
- 

5 to 7.5 

 
 
- 

3 to 5 

 
 

1 to 2 
- 

 
 

3 to 5 
- 

Upflow High Rate Water Wash 
With Initial Air Scour (2 Step) 

1. Air Scour 
            2.   High Rate Water Wash 

 
 
- 

15 to 23 

 
 
- 

3 to 5 

 
 

2 to 5 
- 

 
 

3 to 5 
- 

Concurrent Upflow  Water Wash 
With Initial Air Scour (2 Step) 

1. Concurrent Air and  
Water First 

            2.   Water Wash only 

 
 

6.3 to 7.5 
 

6.3 to 15 

 
 

5 to 10 
 

5 to 10 

 
 

6 to 8 
 
- 

 
 

5 to 10 
 
- 

Upflow   Water Wash 
With Surface Wash (3 Steps) 

1. Surface Wash only 
2. Low Rate Water Wash 

            3.   High Rate Water Wash 

 
 

0.5 to 2.0 
5 to 7.5 
15 t0 23 

 
 

1 to 3 
5 to 10 
1 to 5 

 
 
- 
- 
- 

 
 
- 
- 
- 

 



 32

Table 10 
 
Effects of Air Binding in Filter Operation 
 
Filtration 
Media Type 

Maximum 
Loading Rate  
(GPM/Sq ft) 

Air Binding  
Loading Rate  
(GPM/Sq ft) 

   
Sand 2 1.0 to 1.5 
Dual Media 4 2.0 to 3.0 
Deep Bed 
(depth > 60”) 

6 3.0 to 4.5 

 
 
Table 11 
 
Chemical Treatment for Removing Media Deposits 
 
Chemical Deposit Application 
  
Alum or Organic Deposits 1. Use 1 to 3 lbs/Sq. Ft. Flaked 

NaOH 
2. Allow to stand 6 to 12 hours 
3. Backwash to waste 

Calcium Carbonate Deposits 1. Determine concentrations of HCL 
or Carbonic Acid that is effective for 
removing deposits. 
2. Ensure that it will not attack metal 
surfaces 
3. Allow to stand 6 to 12 hours 
4. Backwash to waste 

Iron, Manganese and Calcium 
Carbonate Deposits 

1. Use 2% Sulfur Dioxide solution. 
2. Allow to circulate through filter 
for several hours until deposits are 
dissolved. 
3. Operate filter to waste until acid 
and deposits are not visible. 



 33

 

Guide #12    Reverse Osmosis   
 
Observation Probable Cause Check Remedy 
    
1. Low Product Water or 
accelerated differential pressure 
build up due to turbidity. 

1. Excessive turbidity to Unit. 
2. Filter media breakthrough 

or cartridge filter failure 
3. Inadequate Cleaning of 
membrane. 
4. Fined suspended solids on 
face of membrane and on feed 
concentrate mesh spacer. 

1. Turbidity loading to Unit.  
2. Cleaning cycle (initiated 

when flux decreases by 
15% of rated value or 
differential pressure is 15% 
above rated value.) 

3. Perform Silt Density Index 
(SDI) and Modified Fouling 
(MFI) Index. These should 
be between 0 and 2. 

4. Check effluent from 
filtration system. 

1. Turbidity should be limited 
to below 1 NTU to RO unit. 

2. Indexes out of range will 
require higher level of 
Turbidity removal. 

3. Initiate more frequent 
cleaning of membrane.  

4. Correct filtration problems 
 

2. Low Product Water or 
accelerated differential 
pressure build up due to 
minerals. 

1. Mineral scaling from 
carbonates, sulfates, silica,  
Ferric ( Fe+++) , or H2S. 

2. Elemental sulfur and iron 
oxide deposits on 
membrane. 

1. Perform Water Quality 
Tests for: Hardness (CH and 
NCH), Iron/Manganese and 
Hydrogen Sulfide. 

1. Convert carbonate hardness   
    to CO2 by adding acid. 
2. Remove NCH by softening. 
3. Add polyphosphates or 

silicates to prevent scaling, 
4. Remove Iron/Manganese 

by greensand or 
chloination/dechlorination, 
(no aeration.) 

5. H2S can be removed by 
degasification. 

6. Initiate more frequent 
cleaning of the membrane 
using citric acid,. 

 



 34

 
Reverse Osmosis (Continued) 
 
Observation Probable Cause Check Remedy 
3. Low Product Water Flow 
Rate, Higher Salt Rejection, 
High operating pressure. 

1. Membrane Compaction 1. Operating pressure should be 
less than 500 psi. 

1. Replace Membrane. 

4. High Product Flow Rate with 
Lower Salt Rejection. 

1. Membrane Hydrolysis. 1. Check pH and Temperature 
to determine if they are within 
operating limits. 

1. Injection of colloid 189 will 
sometimes extend 
membrane life. 

2. Replace Membrane 
 
Table 12 
 
Fouling Indexes for Reverse Osmosis Systems 
 
Fouling Index Range (s/L2) 
  
MFI 0 to 2 
SDI 0 to 2 



 35

 

Guide #13    Stabilization  
 
Observation Probable Cause Check Remedy 
    
1. Customer Complaints for 
color, taste and odor. 

1. Chemical changes in water 
quality caused by biological 
actions. 

2. High levels of iron. 
Manganese or hydrogen 
sulfide in water. 

Perform corrosion indices 
checks. 
1. Perform water quality 

analysis at plant and in 
distribution system. 

2. See Speciation Tastes and 
Odors. 

pH or alkalinity adjustment 
as determined by corrosion 
indices. 
1. Consider additional water 

treatment of additions of 
polyphosphates or silicates. 

2. Frequent distribution system 
leaks caused by pipe failure. 

1. Pitting and dissolution of 
metal from internal pipe 
surfaces. 

2. Chemical dissolution of 
binding material in asbestos 
pipe. 

1. Examine pipe samples for 
internal corrosion. 

2. Examine pipe coupons. 
3. Perform corrosion indices 

and water quality analysis 
as indicated above. 

1. See remedies #1 above. 
2. Pipe replacement may be 
necessary. 

3. Excessive pumping costs, 
low pressures and high water 
losses (>15%). 

1. Tuberculation deposits in 
water mains. 

2. Scaling in pipelines . 
 

1.  Check for high levels of 
DO 
2. Low non-scouring flow rates 
and high water age. 
3. Check for closed system 

valves 

1. See remedies #1 above. 
2. Pigging of lines may be 
necessary to restore flow. 

3. High coliform counts not 
controllable with typical 
chlorine dosing techniques. 

4. Loss of chlorine residuals 
unrelated to system breaks, 

1. Sedimentation and growth 
of biofilm in dead lines, 

2. Sediment build up in water 
tanks. 

1. Chlorine residual testing in 
tanks and remote areas. 

2. HPC testing at tank sites. 
3. Determination of water age 

and pipe flushing velocities.

1. Clean deposits from bottom 
of basins. 

2. Flush sediments from dead 
end lines. 

3. Initiate more aggressive 
disinfection control 
procedures. 

 



 36

 

Guide #14    Taste and Odor Control (Speciation) 
 
Observation Probable Cause Check Remedy 
    
1. Customer Complaints for 
Foul Taste and odors 
accompanied by black 
particulate matter 

1. High levels of iron. 
Manganese or hydrogen 
sulfide in water. 

1. Perform water quality 
analysis at plant and in 
distribution system. 

 

1.   Aeration and filtration. 
2. Consider additional water 

treatment of additions of 
polyphosphates or silicates. 

2. Customer Complaints for 
organic type tastes and odors. 

1. Algae if surface water 
plant. 

2. Can also be caused by 
pesticides or volatile 
compounds such as gas or 
petroleum products. 

3. Overdosing of polymer. 

1. Perform water quality 
analysis at plant and in 
distribution system. 

 

1. Increase chlorination. 
2. Add GAC treatment. 
3. Add Potassium 

Permanganate. 
4. Adjust Polymer feed. 

3.  Customer Complaints of 
fishy, grassy, or sewage type 
odors. 

1. Algae if surface water 
plant. 

2. Bacterial contamination if 
groundwater plant. 

3. Both SW and GW potential 
inreases in bacteria. 
 

1.   Perform water quality  
      analysis at plant and in  